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@ HITACHI UNVERSAL saw Model SR-15
ITEM PART NO. SUPPLY ITEM PART NO. SUPPLY
NO. NO. USED DESCRIPTION QTY NO. NO. USED DESCRIPTION QTY

1 978445 2 Brush Cap {old 940540} 77 964924 1 Wheel Washer

2 9649762 2 Carbon Brush 2 78 971937 1 Collar

3 949216 2 Machine Screw M4x10 10 79 971948 1 Wheel Washer (B)

4 948704 2 Brush Holder 80 965724 1 Washer {4) M10

5 - 1 Name Plate 81 949458 1 Spring Washer M10 10

] 949510 4  Pin D25x48 10 82 949846 1 Hexagon Socket Head Bolt M10x30 10

7 971922 1 Side Handle 83 5004002 1 Gord

8 9719 1 Handle {A) 84 949843 1 Hexagon Socket Head Boli M10x16 10

9 8003VY 1 Ball Bearing 6003VVCMPS2S 85 949458 1 Spring Washer M10 10
10 949216 2 Machine Screw M4x10 10 86 949434 1 Boit Washer M10 10
11 949453 2 Spring Washer M4 10 87 971894 1 Screw Cover

12 965580 1 Switch Protector (B} 88 949218 2 Machine Screw Max10 10
13 9719452 1 Switch Box (B] 89 934028 1 Cord Clip

14 937297 1 Switch Insulator 90 949331 1 Falt Head Screw M5x10 10
15 859141 1 Connector 19 91 971908 i Spring (A)

16 9720822 1 Switch 92 971905 1 Spring (B)

17 949236 1 Machine Screw M5x10 10 93 971884 1 Set Screw M5 16

18 949454 1 Spring Washer 10 94 940778 2 Cord Armor

19 968523 1 Chain Hook a5 971890 1 Vise (A}

20 949584 1 Nut M16 10 95 673618 3 Thrust Washer

21 946362 2 Bearing Lock 97 949433 2 BoitWasher M8 10
22 949258 4 Machine Screw M6Ex20 10 98 971881 1 Pin

23 949455 4 Spring Washer M6 10 99 971881 1 Turn Table Assembly (includes ftem 115,116,117,118)

24 97193972 t Rubber Plate 100 97261 1 Knob Balt  M10x60

25 949216 2 Machine Screw M4x10 10 101 968862 1 Wing Nut  M10

26 949453 1 Spring Washer M4 10 102 A 972630 1 Hinge (B} 1ill 12 / 82

27 934526 1 Mark Plate 102B 972631 1 Hinge (B) since 1/ 83 .

28 951653 1 Hitachi Label 103 949760 3 Hexagon Socket Head Bolt M8x25 10
28 9719432 i Wheel Cover 104 949457 3 Spring Washer M8 10
30 971918 1 Return Spring 105 971947 1 Hexagon Socket Head Bolt  MB>45 til 4,1987

31 971911 1 Safety. Cover Boss 105 A 975807 i Socket Head Boli since 5,1987

32 949554 1 Nut M4 10 106 949432 2 Bolt Washer M6 10
33 971909 1 Felt Packing 107 971904 1 Hinge Shaft

34 971908 1 Felt Packing 108 949437 1 Bolt Washer M12 10
35 971913 1 Collar Cover 109 949561 2 Nut M12 10
36 949791 2 Flat Head Screw M4x20 10 110 943848 2 Hexagon Socket Head Bolt M10x35 10
37 949394 1 Wing Boli M6x10 10 111 949458 2 Spring Washer M10 10
38 - 1 Caution Plate 112 971893 1 Nut

39 949260 1 Machine Screw M6x25 10 113 949537 1 Split Pin 10
40 936311 1 Washer (B) 114 971892 1 Sorew

41 971918 1 Roller 115 949235 1 Machine Screw M5x8 14
42 9719462 1 Sub Gover ité 949454 1 Spring Washer M5 16
43 974484 1 Washer 7 949421 1 Bott Washer M5 10
44 867329 1 Washer (H) 118 971933 1 Indicator

45 949455 1 Spring Washer M6 10 118 571883 1 Turn Tahle Stopper

46 949254 i Machine Screw MEx10 10 120 971932 1 Stopper Collar

47 9719442 1 Switch Plate 121 971885 1 Grip

48 94943t 1 Bolt Washer M5 10 122 949497 1 Rolf Pin  M4x16 10
49 949237 1 Machine Screw Mbx12 10 123 9718497 1 Screw Handle

50 964954 4 Hexagon Sockel Head Screw MBx60 124 967614 1 Feed Grip (A)

51 955868 1 Rubber Cushion 125 962569 1 Washer (B)

52 g201vY 1 Ball Bearing 6201VVCMPS28 126 949453 1 Spring Washer M4 10
53 948015 1 Feather Key 127 949216 1 Machine Screw Md4x10 10
54 949216 1 Machine Screw M4x10 10 128 971884 1 Set Screw M5x16

55 949453 1 Spring Washer M4 10 129 949258 1. Machine Screw MB6x20 10
56 949429 2 Bolt Washer M4 10 130 949455 1 Spring Washer 10
57 972644 1 Wire 131 949432 1 Bolt Washer 10
58 949556 2 Nut M6 10 132 971930 1 Chain

59 949455 2 Spring Washer M6 10 133 9719427 1 Base

] 949256 3 Machine Screw MGx16 10 134 371898 1 Scale .
61 949216 2 Machine Screw M4x10 10 135 949887 1 Spring Pin 10
62 955874 1 Cover 136 955841 t Spark Chute

63 9719587 1 Housing Assembly (includes Item 3,4) 137 971889 2 .Wing Bolt M5x10

64 941206 2 Stop Plate 138 971888 1 Plate

65 955864 2 Rubber Washer 139 949453 2 Spring Washer 10
66 964959G 1 Stator 140 949216 2 Machine Screw M4x10 10
67 949454 2 Spring Washer M5 10 141 949849 2 Hexagon Socket Head Bolt M10x55 10
68 964951 2 Machine Screw  M&x75 142 949458 2 Spring Washer 10
69 964980C 1 Armature 143 971886 1 Vise (B)

70 964953 1 Distance Ring 144 971900 1 Bar

Il 6201VV 1 Ball Bearing 6201VVCMP2S 145 971901 1 Stopper

72 971954 1 Gear Case 146 949689 1 Wing Bolt  M8x30 10
73 971956 1 Gear 147 940262 2 Maghine Screw M6x30 16
74 9719585 1 Spindie Assembly (includes Item 53,73} 148 949455 2 Spring Washer M6 10
75 6206vv 1 Ball Bearing 6206VVCMPS2S 149 952201 1 Hexagon Bar Wrench

76 971938 1 Safety Cover 150 967328 1 Hexagon Bar Wrench
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